

For the Account of:

Gabriel A/S Hjulmagervej 55 9000 Aalborg Denmark

Client's Identification:

CURA LOOP COL. 68186

CERTIFICATE OF TESTING

TEST PERFORMED: Standard Test Method for Breaking Strength and Elongation of Textile Fabrics (Grab Test) ASTM D 5034-21(G-E) **TEST RESULTS**

	Specimen	Breaking Force
		lbf
Warp	1	217
	2	226
	3	214
	4	212
	5	219
	Average	218
Fill	1	249
	2	240
	3	244
	4	242
	5	246
	6	245
	7	224
	8	245
	Average	242

NOTES

Tinius Olson H5KT Universal Testing Machine
1000 pounds
1 inch x 1 inch (face and back), rubber coated
70 ±4°F, 65 ±5% Relative Humidity
As Received

ACCEPTANCE CRITERIA

A.C.T. StandardAcceptance CriteriaUpholstery50 pounds minimumPanels and Upholstered Walls35 pounds minimum

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

berta Stiver

Authorized Signature

Date Order Completed: 01/27/2025

553 76th Street, Byron Center, MI 49315

P: 616-559-6123 E: contact@applied-lab.com

Page 1 of 1

This laboratory test is not intended to reflect fabric performance under actual conditions. The certification procedure merely measures the performance of samples as received under the predetermined and specific test conditions prescribed by the standard specified. This certificate applies only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the standards or processing identified and to the random sample(s) tested. The test results are representative of the qualities of the piece or lot only to the extent the sample tested is representative of the piece or lot.

Our reports and letters are for the exclusive use of the customer to whom they are addressed and they and the corporation named on the reverse are not to be used under any circumstances without prior written approval. Samples will not be retained, unless specified by the customer. Retained samples will be kept a maximum time of one year unless a specific retention period is necessary.



Date of Issue: 1/29/2025 Report Number: 25-000197 Revision Number:1 Date Order Received: 01/23/2025